

Test Report

Issue Date: 2023-07-06 Intertek Report No. 230605001SHF-001-R1
 Applicant: MASAF POLİKARBON PLASTİK SAN. TİC AŞ.
 Address: BÜĞDÜZ MAH. ENVER PAŞA CAD. NO 9/A AKYURT ANKARA
 Attn: MR. RIDVAN GÜLER
 Test Type: Performance test, samples provided by the applicant.

Product Information

| | | | |
|---------------------------|-------------------------------------|----------------------|------------|
| Product Name | Extruded Polycarbonate Sheets | Brand | POLYMASTER |
| Sample Description | Good Condition | Sample Amount | 1 box |
| | | Received Date | 2023-05-25 |
| Sample ID | Model | Specification | |
| S230605001SHF.001~002 | Extruded Polycarbonate Plain Sheets | 3mm Thickness | |

Test Methods And Standards

| | |
|-------------------------------|------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------|
| Test Standard | EN 13823:2020 and EN ISO 11925-2:2020 |
| Specification Standard | BS EN 13501-1:2018 |
| Test Conclusion | The Extruded Polycarbonate Sheets identified in this report met the requirement of Class B for construction products (excluding floorings) of BS EN 13501-1:2018. The classification carried out in accordance with BS EN 13501-1:2018 was Class B-s1, d0. |

Note:

1. This report does not involve sampling. The report only reflects conformity of the tested items of the samples provided by the testing applicant. Representativeness and authenticity of the submitted samples are responsibilities of the testing applicant.

Report Authorized



Sally Xie Lu Cheng
 Name: Sally Xie Name: Lu Cheng
 Title: Reviewer Title: Project Engineer

